
 
 

Final Report 
 
 

Reducing Taste and Odor and  
Other Algae-Related Problems 

for Surface Water Supplies  
in Arid Environments 

 
Prepared by  

 
Milton Sommerfeld 

Department of Plant Biology 
Arizona State University, Tempe, AZ 

 
 

Paul Westerhoff 
Department of Civil and Environmental Engineering 

Arizona Stae University, Tempe, AZ 
 
 

Larry Baker 
Baker Consulting 

St. Paul, MN 
 
 

Contributors: 
Qiang Hu, Mario Esparza-Soto, Darlene Bruce, My-Linh Nguyen, Thomas Dempster, 

Kirsten Hintze, Samanth Dawson, Mari Rodriguez, Michelle Cummings, Marisa Masles, 
and Dave Lowry 

Arizona State University, Tempe, AZ 
 
 
 

August 2002 
 



 ii

ACKNOWLEDGEMENTS 

This project was financially supported by the City of Phoenix, AZ.  Field, laboratory and 
[...]
further need for bench-scale testing.  PAC addition prior to GAC-capped filters would still be 
desirable, and together the two integrated systems would provide excellent T&O control.  It is 
specifically recommended that the City implement GAC filter caps at the WTPs with the shorter 
PAC contact times and highest influent MIB or Geosmin levels.  Accordingly, this leads to the 
recommendation that the City should evaluate GAC filter caps at Deer Valley WTP first and then 
Squaw Peak WTP.  Union Hills WTP could benefit from a GAC cap upgrade since it has 
minimal contact times for PAC addition, although T&O levels in the raw water for this facility 
have historically been low. Replacement timing of GAC filter caps could be optimized such that 
PAC addition requirements are minimized.  The City would need to hire a professional 
consulting firm to design and install the GAC filter caps, as it would likely affect disinfection 
strategies since the point of chlorination would have to be moved to after filtration, and GAC 
filter caps would likely reduce filter run times. 
 
 
RECOMMENDATIONS 

Conventional WTPs offer limited potential to control MIB and Geosmin present in the 
raw/influent water.  The COP therefore has four options to minimize MIB and Geosmin in the 
finished water: 
 

1. Minimize raw water T&O levels through upstream controls (e.g., canal treatments) 

2. Optimize PAC brand selection and feed capability 

3. Allow filters to operate in a biological mode 

4. Upgrade treatment processes to include advanced oxidation processes or 
nanofiltration/reverse osmosis membranes. 

As part of a multiple barrier T&O control strategy, reducing MIB and Geosmin in the raw water is 
critical.  Approaches for upstream T&O controls in canals and reservoirs are described under 
Task 7 and 8. 
 
Selection of the PAC brand should be based upon two parameters.  First, different PAC brands 
(manufacturer and products) adsorb significantly different amounts of MIB or Geosmin in local 
Arizona waters, compared against distilled water tests or natural waters from elsewhere.  For 
Arizona waters, PAC brands with smaller internal pores and pH zero points of charge near the 
natural water pH appear to the best at removing MIB and Geosmin while minimizing competition 
for adsorption sites from DOC.  Second, the unit cost of the PAC affects the economics of T&O 
control.  Often, the most effective PAC brand at removing MIB and Geosmin is not the least 
expensive.  ASU recommends an Index Value approach, where the Index Value is computed as 
follows: 
 

Index Value = [% MIB Remaining]x[Price per pound] 
 
The PAC brand with the lowest Index Value represents the most cost effective supplier of PAC. 
A performance-based specification should be used for the selection of a PAC supplier. 
 
PAC feed capabilities at most COP WTPs should be improved.  This includes onsite storage, 
day storage, feed pumps, and mixing systems.  ASU recommends that COP have a 7 to 10 day 



 100

onsite storage capability to feed 40 mg/L at the maximum design flowrate.  Onsite storage can 
be dry or slurry form.  Batch adsorption experiments found no reduced performance of PAC 
slurry stored for six months compared against a freshly prepared PAC slurry.  The 7 to 10 day 
supply is based upon logistics of process control monitoring for MIB and Geosmin levels in raw 
water, and the ability to schedule PAC deliveries.  Currently, the COP WTPs have maximum 
feed rates of 15 to 20 mg/L, which is inadequate to achieve high MIB removal efficiencies.  In 
order to achieve 90% removal efficiencies, a minimum PAC feed rate capability of 
approximately 40 mg/L is necessary.   
 
GAC capped filters operated in an adsorption or biologically active mode will remove MIB and 
Geosmin.  Existing anthracite filter caps would be replaced by GAC caps.  The point of 
chlorination would have to be changed to after filtration, which would affect CT disinfection 
credits.  Depending upon operating conditions 20% to > 90% MIB and Geosmin removal can be 
achieved.  PAC addition may not be required when operating in adsorption modes only, while it 
would be required under biologically operated (exhausted adsorption capacity).  GAC caps 
operated under adsorption mode, and to a lesser extent under biological mode, would provide 
TOC removal and removal of synthetic compounds (e.g., estrogenic compounds and 
pharmaceuticals).  COP may want to consider conducting an evaluation of upgrading existing 
anthracite filters to GAC-capped filters.  This is especially true for WTPs with short 
presedimentation contact times for PAC and/or high influent T&O concentration (e.g., Deer 
Valley WTP). 
 
Free chlorine does not oxidize MIB or Geosmin under WTP conditions.  Prechlorination was 
found not to affect MIB or Geosmin concentrations, but increased TTHM levels leaving a WTP 
during one study from approximately 60 to 80 µg/L (the Stage I MCL).  Alternative strategies for 
in-plant algae control (chlorine dioxide, chloramines, copper, biocide surface coatings) are 
needed.   
 
Advanced treatment processes are capable of MIB and Geosmin removal.  Ozone can provide 
in excess of 95% oxidation of MIB and Geosmin, provide CT inactivation credits, but forms 
bromate.  Chlorine dioxide slowly oxidizes 10% to 30% of the MIB and Geosmin, and may be a 
pre-disinfectant.  UV-photolysis can oxidize MIB and Geosmin, but requires dosages 
approximately 100 times greater than doses required for microbial inactivation.  Deep-bed GAC 
adsorption efficiently removes MIB, Geosmin, and other trace micropollutants.  Nanofiltration 
and reverse osmosis require extensive pretreatment, but can remove MIB and Geosmin along 
with pathogens and some salts. 
 
 
REFERENCES 

Callow, M. E., and Fletcher, R. L.  (1994).  “The Influence of Low Surface-Energy Materials On 
Bioadhesion - a Review.”  International Biodeterioration & Biodegradation, 34(3-4), 333-348. 
 
Destais, N., Ades, D., and Sauvet, G.  (2000).  “Synthesis, characterization and biocidal 
properties of epoxy resins containing quaternary ammonium salts.”  Polymer Bulletin, 44(4), 
401-408. 
 
Sauvet, G., Dupond, S., Kazmierski, K., and Chojnowski, J.  (2000).  “Biocidal polymers active 
by contact.  V. Synthesis of polysiloxanes with biocidal activity.”  Journal of Applied Polymer 
Science, 75(8), 1005-1012. 



 101

 
Scott, C., Fletcher, R. L., and Bremer, G. B.  (1996).  “Observations on the mechanisms of 
attachment of some marine fouling blue-green algae.”  Biofouling, 10(1-3), 161. 
 
 



 102

SECTION 4 TABLES AND FIGURES 

Table 4.1. Summary of alga samples from Deer Valley and Squaw Peak 
 

Plant Name Odor  description Alga ID and relative abundance 
Deer Valley (10/11/99) Intake: dried seaweed odor 

 
 
Sed Basins: No odor 
 
Weirs: No odor 
 

Intake: Cladophora covered with 
Cocconeis; filamentous mat 
Sed Basins: Some Diatoms, 
Navicula, Amphora 
Weirs: Blue green mats had 
MANY Nostoc (thick without 
heterocysts); much dead 
Oscillatoria – Achnanthes 
minutissima; some Rivularia – 
Navicula; some Gloeocapsa - 
Synedra 

Squaw Peak (10/11/99) Head of Sed Basins: No 
odor; much sediment and 
debris; many trapped 
particles 
 
 
 
 
End of Sed Basins: No 
odor 
 
 
 
 
Sed Basin Floating 
Patties: No odor; trapped 
particles 

Head of Sed Basins: Many 
Oscillatoria and filamentous 
diatoms; some Cocconeis, 
Amphora, Lg. Synedra, Navicula; 
a little Anabaena and 
Scenedesimus 
 
End of Sed Basins: Oscillatoria 
and Oedogonium in thick rigid 
brown mass; Oedogonium in light 
green filaments  
 
Sed Basin Floating Patties: 
Much Spirulina; Oscillatoria, dead 
Cladophora, Spirogyra, 
Biddulphia diatom, Synedra 
Navicula, Gomphonema 
Amphora, Cocconeis, Nitzschia 

 



 103

Table 4.2. WTP Plant Surveys 
WTP 
Interviewed 

When does T&O 
problem occur? 

Where in plant is T&O most 
noticeable? 

What have you done to control / treat T&O? 

Deer Valley 
(10/11/99) 

May 
Sept/Oct 
Based upon nose and 
customer complaints  

Most noticeable at weirs Shock Cl2 (4-5 ppm) for 48 hr every weekend to control in-plant 
alga (May-Nov); large Cl2 demand noticed during the day; Cl2 
added prior to filters (~1ppm) 
 
PAC added in the past, but not in last 2 years 

Squaw Peak 
(10/11/99) 
 

Usually in the fall Haven’t noticed them in the plant – may 
be a distribution issue (Dick Mussel 
cultured some actinomycetes a few 
years ago) 
 
Clearwell is gravity feed and l imits plant 
to ~ 100MGD and water can return to 
clearwell and may affect T&O 
 
During interview – headworks and weirs 
had most noticeable odor 

Shock Cl2 prior to flocculation for 48 hours on weekends – does 
not appear to make T&O problem worse (target is finished water 
residual) – a 5ppm residual after presedimentation would control 
alga, but forms too many DBPs now. 
 
PAC added in past, but in last 2 years 

Val Vista 
(10/14/99) 
 

Aug - Oct  Some fishy odors in presed basins 
 
Solids (shells/ sand)  from grit pumps 
have musty / moldy odor 
 
TON conducted 6 times daily (see daily 
datasheets) 

Prechlorination (1ppm residual after filters for 24 hours) improves 
filter operation with less alga in presed, floc, and sed basins; not 
required this year with constant Copper feed 
 
Since May 1999 constant copper application (0.25 ppm) at head 
of plant – visibly equally effective as pre-Cl2 
 
PAC added as needed from customer complains – adding from 
Aug-Oct in 1999; also added in 1998 
 
Co-owned with Mesa (Allen Martindale) and often drives customer 
complaints 

Union Hills  
(10/27/99) 

Sept/Oct is typically 
worst month when Lk 
Pleasant turns over or 
they start changing 
over to CRW (canal 
holds a lot of stagnant 
water  

Noticeable at aeration basin; no odor 
during interview - just a chlorine odor 

Added 225 white Amor to impoundment 
Pre-Cl2 with 0.5 ppm to impound 
Add 0.25 ppm of copper pentahydrate (60 ug/L as Cu) to impound 
Had ClO2 feed at one time, but due to high demand ClO2

- was > 1 
mg/L (equipment removed); had KMnO4 feed but no longer 
applied 
Aeration removes some T&O 

 



 104

Table 4.3. WTP Plant Surveys (pretreatment) 
Water Treatment 
Plant Interviewed 

What chemical 
pretreatment options exist? 

Is there any presed 
basins? 

What is your experience with PAC 
addition? 

Deer Valley 
 

Alum (22ppm) + Catfloc currently 
feed.  Acid feed capabilities 
 
Cl2 and PAC feed available 
 
Copper feed (~0.2 ppm) has been 
tried in the past but fear it may 
impact lead and copper rule 
 
Stated KMnO4 may be a viable 
preoxidant for T&O 

Yes – 3.5 MG total; typical plant 
flow 100 to 130 MGD (Max day = 
130 MGD) 
 
Approximately 3 hr residence time 
from head through filters. 
 
Presed is considered a “nursery” 
for alga 
 

PAC selected based upon low bid.  Norit 
Hydrodarco B. Stored onsite until needed.  No 
PAC feed in last 2 years 
 
PAC added prior to presed for contact time, but 
alum added simultaneously 
 
Historically used in May & Fall based upon 
customer complaints for 2 weeks to 90 days  
 
Historical records available & may be able to 
cross reference with lab 

Squaw Peak 
 

Pretreatment in presed is limited to 
PAC 

Yes – unsure of exact size but 
may be ~ 5MG 
 
Presed water is “green” and may 
be a “nursery” for alga 

PAC addition (~ 1 month) is controlled by 
customer complaints  
 
Plant observed benefits from PAC in the form of 
reduced customer complaints 
 
PAC selected based upon low bid 

Val Vista 220 MGD plant.  Copper, chlorine, 
PAC, alum, polymer feeds exist 

4 MG for each train; with 140 
MGD on East side – 48 min 
retention; West side with 80 MGD 
– 2 hr retention time 

PAC selected based upon low bid.  Norit 
hydrodarco B 
 
PAC added to presed up to 20 ppm; no change 
in turbidity loading onto filters 

Union Hills  Ferric chloride (2-4 ppm) at a target 
pH of 7.6 to 8.1 for lead an copper 
rule in the future 
 
Cationic polymer (S308P) 
 
THMs control over HAAs for DBP 
requirements, except at lower pH 
levels 

65 MG in impoundment is typical, 
although its capacity of 140 MG is 
only used 0 to 4 times per year. 
Impoundment has not sludge 
removal (possible nutrient sink) 

Direct filtration plant has limited contact time.  
Some in aeration system.  Could possibly add 
PAC to impoundment. 
 
Have added PAC at 2-5ppm almost every year 
during Sept/Oct 
 
PAC should be used immediately and not stored 
for long periods dry or as a slurry 

 



 105

Table 4.4. WTP Plant Surveys (Coagulation and Filtration) 
Water Treatment 
Plant Interviewed 

What is your 
coagulation process? 

What is your filtration 
process? 

What is done with sludge and 
backwash water? 

Deer Valley 
 

Alum + Catfloc added prior to 
presed and then added again 
at flash mixers 
 
Jar tests are run daily to 
minimize chemical usage 
 
Some floating alga / alum 
mats in sed basins  
 
Weirs covered with alga 

Dual media – anthracite over sand 
 
Nonionic polymer added continuously 
as a filter aid 

Pumped daily for 2 hours per basin and clarifier to 
canal (nearly constant discharge) 
 
3-6 MGD of water including filter backwash 
returned to canal; Backwash at 20,000 gpm for 20 
min 
 
A composite sampler exists at channel prior to 
canal 
 
Sludge handling (centrifuge) will be online in Jan 
2002 and return 2.5 to 5.5 MGD back to head of 
plant (may carry over MIB/Geosmin) 
 
Some chemical treatment of future return flow 
may be helpful 

Squaw Peak 
 

pH depression (~ 7.2) + alum 
15-18 ppm) + cationic polymer 
 
Recently the plant started 
operating at low pH and 
limited chlorine addition to 
reduce DBP formation – 
termed enhanced coag by Mr 
Martin 

Nonionic filter aid used.   
Dual media anthracite over sand 
 
Run times fairly constant throughout 
year (~75 hr @ 60MGD and 40 hr @ 
100 MGD) 
 
Cl2 added to sed collection flume to 
target 1ppm residual after filters  

Returned to canal. 
 
Centrifuges going on line Fall 2001 with 
supernatant returned to head of plant or sewer 
(not to canal) 
 
Total retention time through plant is 3 hr at 100 
MGD, and up to 6 hr otherwise 

Val Vista Alum(18-20 ppm) + acid + 
cationic polymer 

Cl2 residual of 0.1 to 0.5 ppm leaving 
filters 
 
Approximately 3 hr retention time 
through plant 

Onsite treatment with supernatant and some 
settled-only material returning to presed basins 

Union Hills  Ferric chloride (2-4 ppm) at a 
target pH of 7.6 to 8.1 for lead 
an copper rule in the future 
 
Cationic polymer (S308P) 

30 hr runs on MOD1 – monomedia 
18 hr runs on MOD2 – dual media 
 
Diatoms in CAP seem to have an 
effect on filter run time 

Series sludge settling – supernatant returns to 
impoundment and sludge is disposed onsite on 
mesquite trees 

 



 106

Table 4.5. WTP Plant Surveys (Algae issues) 
Water Treatment 
Plant Interviewed 

Where does alga grow 
in your plant?  

What are the associated 
problems? 

What do you do to control in-plant alga? 

Deer Valley 
 

Visible growth of patties in 
presed and sed basins – rise 
from bottom during the day 
due to photosynthesis 
 
Green filamentous alga 
growth on walls of presed 
and sed basins  

Clogging of weirs 
 
Significantly reduced filter runs 
times due to in-plant alga(May-
Sept); increased turbidity during 
this time 
 
Prechlorination doubles filter 
runs and decreases effluent 
turbidity 

Manual removal 3-4 times per week – worst in sed 
basins and inlet weirs  
 
Pressurized washing of alga 
 
Weekend shock chlorination 

Squaw Peak 
 

Prior to “enhanced coag”, 
chlorine addition prevented 
alga growth in plant.  Presed 
is about the same, but sed 
basins are much worse now. 
 
Problem is not as severe as 
Deer Valley 

Alga and fungi are fairly uniform 
on sed basin walls and weirs  
 
 

Limited effort available for manpower in removing alga 
 
During shutdown, used to powerwash walls with CuSO4, 
but not recently due to reduced manpower – now just 
hose down 

Val Vista Normally along walls – no 
floating matts typically 